
Parts Breakdown JS1600

Page 1 of 2 2/13



Parts Breakdown JS1600

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 911156-3 .P.H. SCREW M4X30, 2412N  4
 2 156725-5 GEAR HOUSING, JS1600  1
 3 210025-8 BALL BEARING 627LLB, LXWT01  1

 211029-3  BALL BEARING 627, JS1600

 4 253823-7 F. WASHER 7, LS1011  1
 5 331151-1 ROD, JS1600  1
 6 212063-6 N. BEARING 1012, GA7911  1
 7 253758-2 F. WASHER 10, 9901  1
 8 153138-1 CRANKSHAFT, JS1600  1
 9 253715-0 F. WASHER 6, NHP1310  1
 10 156731-0 GEAR HOUSING COVER, JS1600  1
 11 211033-2 B. BEARING 608LB, 5007F  1
 12 241081-7 FAN 58, DA3000, JG1600  1
 13 511431-3 ARMATURE, JS1650  1
 14 681614-0 INS. WASHER, 9031  1
 15 211028-5 B. BEARING 627LB, 6510LVR  1
 16 521416-1 FIELD, DA3000, JG1600  1
 17 263002-9 RUBBER PIN 4, 5007MG  1
 18 266147-2 TAPPING SCREW 4X55, 6824  2

 265891-8  TAPPING SCREW M4X55, DA3000R

 19 263002-9 RUBBER PIN 4, 5007MG  1
 20 256110-3 PIN 6, JS1600  1
 21 913427-4 SET SCREW M8X16, JS1600  1
 22 341676-7 PROTECTOR, JS1600  1
 23 942101-7 SPRING WASHER 5, 9005B  1
 24 922206-9 H.S.H. BOLT M5X10, 5090DW  1

 922207-7  H.S.H. BOLT M5X10, JS1600

 25 321311-3 BLADE HOLDER, JS1600  1
 26 253334-2 T. WASHER 5, JS1600  1
 27 922112-8 H.S.H. BOLT M4X10, BO5001  1
 28 922127-5 H.S.H. BOLT M4X16, AF502  1
 29 311717-3 YOKE, JS1600  1
 31 251986-3 SET SCREW M6X6 JS1600  1
 32 911158-9 P.H. SCREW M4X30, 9045B  2
 33 411827-7 MOTOR HOUSING COVER, JN1600  1
 34 911133-5 P.H. SCREW M4X18, N9501B  2
 35 687001-1 STRAIN RELIEF, 6013BR  1
 36 643550-8 BRUSH CAP , 9031  2
 37 CB76 CARBON BRUSH SET, 194972-0  1

 194972-0  CARBON BRUSH SET, 194972-0

 191947-0  CARBON BRUSH 76, 6905B

 38 651821-9 SWITCH,JN1600  1
 40 815652-2 NAME PLATE, JS1600  1
 41 157720-8 MOTOR HOUSING, JS1600 (TYPE 2)  1
 42 682500-8 CORD GUARD, DA3000R  1
 44 664002-6 CORD  1
 45 232062-2 LEAF SPRING, DA3000  1
 46 961017-7 STOP RING E-3, HR2475  1
 47 133433-5 SWITCH LEVER ASS'Y  1
 48 256626-8 PIN 4, LS1221  1
 49 411784-9 SAFETY LOCK, DA3000  1

410048-8 WRENCH HOLDER, JR3000V  1
783201-2 HEX WRENCH 3, AF501  1
191383-0 SHEAR BLADE SET, JS1600 (T2)  1
810273-5 N/A  1

Page 2 of 2 2/13


